ZFFF Ne-0-9-

———

« MH - 751
A S

T IKK

| I\I t ]
i A% - I 1§ W07 HEERBINSEE2TE 9 @ 3 7 @048(771) 11814 @048(771) 1529

W B I 1§ ®018-0134 BRGNS EHHPES RFR/F2m3 0184 (43)4160 () @ 0184 (43) 4120 |

® dL F % & =018-0134 NHRBHNBRBABPHRFR/ F20D3 80184 (43)4160 () @ 0184 (43) 4120 ‘

& F B R WOB0002 EFRMAEBSHLEAMEL2 O D3 m0I98(24)3618  @OI98(24) 9504 E }” ﬁ ® 9 5 }’J H
| W f 8 % Pfi ©994-002 WHEBXEHFAFLAHAIO 20®1 m0236(54)0681 0 0236 (54) 7387

B B 8 R P TW0002 EELREEHRSRDT — £1% 1 ® 1 @0245(53) 0885 0 0245 (53) 6768 i

OB B RN w0104 HBRRMHBBEEOFM2 617 B0258(23)1320  MO258(23) 1354 MH-751 MH-751V

R % & X P w38B8006 RHERKRHHHK/ #WMW/I49606 00262934888  @026(292) 0815 »

ROWOE K P ®310-0853 WOk B A EEB W I 8 2 8 @029 (241) 3751~2 @029 (241) 3752 ] MH - 751C MH 751VC
| A B R P ®W32200%6 #AREBHRXS 6 45 D4 80289760187  @O0289(76) 0069 - MH-751CA - MH-751VCA
| BOEE R W92105 B W WA ML RAZE 18 3 n022(68)3119  m0272(68) 3862 -751VD
‘ P B S - S WH016283 WELPHEFNRG B3 7 0m1 058 (393)0041 @ 058 (391) 3014 MH - 751D MH

A ®23018

| AFSHEME B790-0047 BERLUGREGE 1 B089(973)2325 @089 (971) 2563 : : MH-751E MH - 751VE

i;-! _ HEEFEATE

i! 3 j
| (wr8 =% & A @)
| BAER

. b
L 5399-05-0300- 1C '




FPIOAEYS TS -. =, =3,
A. TRANSMISSIONJCQSSF&SF%UP R ANSMISEION CASE ot

. TRANSMISSION CASE GROUP

MH-751-MH-751V

MH-751-MH-751V

RILES| 2a—F &5 i fit # i it W &

No. CODE No. PARTS NAME Q TY| REMARKS
A-01 | S41 3201000 | FSVARZWYIVT VY TRANSMISSION ASS"Y 1

A-02 | S41 3202000 | F2UAZYo3ITVY TRANSMISSION ASS" Y 1 | MH-T51E-VE
A-1 | S41 3211 000 | PS> AIv¥arss—A (f5) | CASE, transmission R 1
A-2 | S41 3212 000 | P A w3 »r—A (%) | CASE, transmission L ]
- A-3 MO7 0118 000 | N xaTItwF 2 PACKING, drain 1
A- 4 | 9BT 0801 003 | #ivb M8 x 10 ¢ BOLT M8 x 10 ¢ 1
I 25535 (Pa3R—u) A-5 | M60 0116 000 %1¢1'E7 PLUG, inlet 1
Frouowk A-6 | 115 0218 001 | A KZ2SVFT74—2 FORK, side clutch 2
A-7 | 115 0219 001 | Zo2vF74A—2%T7 b SHAFT, side clutch 7.
A-8 |9RE 1000 005 | EVY 7 ¢ 10 ‘E' RING ¢ 10 2
A-9 | 9RE 1200 005 | EV 7 ¢ 12 'E' RING ¢ 12 2
A-10 | 9OR 1011 007 | OY > 7 JAS01011 ‘0’ RING JAS01011 4
A-11 | MI13 0351 000 | 7 &—T#—72 FORK, shifter 1
A-12 | M13 0361 000 | 7 Z2—waw ROD, shifter 1
A-13 | S41 0311 000 | ¥Z7&2—7—L ARM, shifter 1
A-14 | MO7 0313 001 | ¥Z7Z—mw RkavunRyFr PACKING 2
A-15 | M0O7 0314 000 | 7 &—uav KA 3% PUSH SPRING |
A-16 | 9SB 0800 000 | AF—NHR—I BALL, steel 1
A-17 | 9ST 0302 000 | 7V Ex PIN, split 1
A-18 | 90R 1200 001 | OV >»Z R-12 T302 | 'O’ RING R-12 T302 | 1
A-19 | 9SW 1000 000 [ 7844 A M10 WASHER, spring M10 2
A-20 | ONT 1000 010 | F¥ b M10 P125 | NUT M10 P125| 2
A-21 | 115 0911 000 | F=>Twvin—TaAf /b JOINT, change lever 1
A-22 | 106 0434 001 | F=>yuaw ka4 bhaw | BRIDGE,joint 1
A-23 | 9BT 0601 075 | vwAh 27+ YEEL b MEx10¢ | BOLT, hex socket M6 x 10 £ 1
A-24 | 9BT 0603 003 | Ak M6 x 30 ¢ BOLT M6 x 30 ¢ 1
A-25 | 9BT 0602 503 | Am b M6 % 25 ¢ BOLT M6 x 25 ¢ 1
A-26 | ONL 0600 003 | @wZF v b M6 NUT, lock M6 2
A-27 | MI3 0231 001 | ¥4 k2S5 vFTaA b (F) | JOINT,side clutch 2
A-28 | 9SP 0402 505 | AF Y > F7E» PIN, spring 2
A-29 | MI3 1011 000 | 4 FZZvFrw K ROD, side clutch 2
A-30 | MI3 1012 000 | 25 vFoaAf by 7 b SHAFT, joint 1
A-31 | M70 1011 000 | Z7ZvFoa4 b (LK) JOINT, side clucth 2
A-32 | MO8 1016 000 | ST X7 PIN, clevis 4
A-33 | ONS 1000 043 | aFZuav 4w+ MI0 PLZ25 | NUT,lock MI10 P125| 1
A-34 | G47 0322 000 | EZHH F WASHER, plain 2
A-35 | 9ST 0151 503 | 7V KE>» ¢ 15x15¢ | PIN, split ¢1lox15¢| 6
A-36 | 9BT 0601 403 | Hn b M6 x 14 ¢ BOLT M6 x 14 ¢ 13
A-37 | ONT 0600 003 | +¥ b M6 NUT M6 13
: L_A-38 9SW 0600 003 | 784 H % M6 WASHER, spring M6 13

-1
— 2 e




A ESx2=vsayy—p Sy, AT ws
. % - FSURAZTwIas—ARER
TRANSMISSION CASE GROUP . TRANSMISSION CASE GROUP

MH-751:MH-751V MH-751:MH-751V
RiliEs| a—F &% i i % i FU Rt i #

No. CODE No. PARTS NAME Q TY| REMARKS
A-39 | ONT 0800 003 | ¥ b M8 NUT M8 9
A-40 | 9SW 0800 003 | 78444 % M8 WASHER, spring M8 4
A-41 | 9BT 0805 503 | RN b M8 x 55 ¢ BOLT M8 x 55 £ 3
A-42 | M68 0219 001 |25 wFoo2Uy HOLDER, shaft 2
A-43 | MB8 0220 000 | 2w Fo o0 F > PACKING, shaft 2
A-44 | 122 1821 000 | AA We—2 23 ¢ MARK, oil 238 1

|- oY (P33R-Y)

FxUnyk




B, haxZsyy sy o

TRANSMISSION GEAR GROUP B. i &acaon 6ERR BRoUP
MH-751:MH-751V MH-751 MH-751V
Wi | a— K & i b # i Bt =
No. CODE No. PARTS NAME QTY REMARKS
B-1 |S41 0218 000 | =22 SHAFT, main 1
B-2 | MI3 0262 000 | FPF T GEAR, change 1
B-2 |S41 0231 001 | F=o¥¥ GEAR, change | | MH-751E-VE
B-3 | MI3 0263 000 | 2wV Z¥¥ GEAR, high speed 1
B-4 | M58 0232 000 | 3w yAYY Y AFAMFAA | THRUST WASHER 1
B-5 | MO7 0213 000 | 2o Z¥H % WASHER 1
B-6 | ONB 1822 102 | =— Kx7 Y ¥ KT-182210 | BEARING, needle KT-182210 | 1
B-7 | 9BB 6203 000 | =TV #6203 BEARING, ball #6203 2
B- 8 | 9RR 4000 005 | AFvF V> R-40 RING, snap R-40 2
B-9 |90S 1740 0802 | A A nvr—v SEAL, oil 1
y ) B-10 |9SC 4000 500 | ¥—nFr v ¢ 40 CAP, seal ¢ 40 1
: B-11 | MI3 0264 000 | @— by FF¥¥ GEAR, low top 1
B-11 |S41 0232 000 | m— by 7¥¥ GEAR, low top 1 | MH-751E+VE
B-12 | MO7 0214 000 | A¥¥YF>+¥Z7F A SHAFT A 2
B-13 | M07 0216 000 | %7 w2 A BUSH A 4
B-14 | MO7 0234 002 | AV VF ¥+ 7 baunRyxy (44) | PACKING, out 4
B-15 | M07 0313 001 | ¥7&—uav kavsvFy PACKING 4
B-16 | M23 0258 001 |/sw oo 2HH A WASHER 4
B-17 | 9SW 1000 000 | 733 H % M10 WASHER, spring M10 5
B-18 | ONT 1000 010 |+ b MI10 P125 | NUT MI10 P125| 5
B-19 | M13 0265 000 |/ svZ¥F¥ GEAR, back 1
B-19 | S41 0233 000 |/svZ¥FY¥ GEAR, back 1 | MH-751E*VE
B-20 | MI3 0213 000 | #>VZ¥¥ GEAR, reduction 1
B-21 | MI3 0214 000 | #Z—>%7 b SHAFT, collar |
¥ D B-22 | M07 0220 000 | v¥7v¥= B BUSH B 1
B-23 | M67 0219 000 | ¥4 & A WASHER A 2
B-24 | 9OR 1600 000 | OV >Z 16 ‘0’ RING 16 2
B-25 | 9BT 1008 010 | A b M10x80¢ | BOLT MI0x80¢ | 1
B-26 | M99 0214 000 | 4 A WASHER 2
B-27 | S50 0216 000 | ¥4 KZZvF>+7 b SHAFT, side clutch 1
B-28 | M13 0253 000 | 75 wF¥F+¥ GEAR, clutch 1
B-29 | M13 0216 000 | ¥4 KZFvFHFHA WASHER, side clutch 2
B-30 | M68 0217 001 | 275 wFE¥=F~ PINION, clutch 2
B-31 | M68 0218 000 | ¥4 KZZvF/5h SPRING, side clutch 2
B-32 | 9BB 6204 000 | R—nx7TU 7 #6204 BEARING, ball #6204 7
B-33 | 9RR 4700 005 | AFv 7N 7 R-47 RING, snap R-47 2
B-34 | 9RS 2500 005 | AFv 7V 7 S-25 RING, snap 5-25 2
B-35 |9SC 4700 500 | ¥—nF ¥ v S #47 CAP, seal #47 2
B-36 | MI3 0220 000 | ¥+ 2 ¥¥ GEAR, axle 2
B-37 | MI3 0223 000 | ¥ ¥ Z%H % WASHER, axle 2




FSUZAZwI a3 UFETEE FSUAZwvavF TR

. TRANSMISSION GEAR GROUP . TRANSMISSION GEAR GROUP
MH-751MH-751V MH-751:MH-751V

AR®E| a—K &Y i i = i B fiE #

No. CODE No. PARTS NAME QTY REMARKS
B-38 |S29 0113 002 | ¥*oZ () AXLE R 1

B-39 |29 0115 000 | ¥*¥¥Z (%) AXLE L ]

B-40 | 9BB 6007 000 | H—NRTY ¥Z #6007 BEARING, ball #6007 4

B-41 ORR 6200 005 2Fw I T R-62 RING, snap R-62 2

B-42 00S 3562 1914 YT T =V SEAL, axle 2




—

O—51)—4— gyt
C-1. RoTARY CASE o C-1. ROTARY CASt OR

ROUP ROTARY CASE GROUP
MH-751
MH-751 RHER| I—F &5 % W & W wit| W &
No. CODE No. PARTS NAME QTY REMARKS
c-1 |s41 0111 000 | @—& V=4 —2 (H>) CASE, rotary 1
C-2 | MO7 0118 000 | A ZawRwF PACKING, drain 1
C-3 | 9BT 0800 803 | A b M8 x 8§ ¢ BOLT M8 x 8 ¢ 1
C-4 | M60 0116 000 | Fxvat PLUG, inlet 1
C-5 |S41 0112 001 | 2o 2 —A CASE, main shaft 1
C-6 | RO4 0127 000 | YawT 7R 80 F > PACKING 1
C-7 | 90OW0612 140 | =T w¥¥ WASHER, seal 8
C- 8 | 9BT 0601 803 | A b M6x18¢ | BOLT MEx18¢ | 8
C-9 |S41 0211 000 | ¥a>” MAIN SHAFT 1
C-10 | S41 0212 000 | a2 Aho— COLLAR, main shaft 1
| ) C-11 | S41 0213 000 | 2y ZAxFulrv b SPROCKET, main shaft 1
: c-12 | 9BB 6204 000 | H—nx7VY & #6204 BEARING, ball #6204 3
C-13 | 9RR 4700 005 | AFwF N R-47 RING, snap R-47 2
C-14 | 9SC 4700 500 | ¥—nF¥ v 647 x5T | CAP,seal $47x5T | 1
C-15 | 90S 2047 0702 | A4 v —n SC-20477 | SEAL,oil SC-20477 1
C-16 | 9RC 0500 560 | Fx=—> 5/8'x561 >% | CHAIN 5/8" x 56 1
C-17 | S41 0214 000 | Fx—>\D 5% SPRING, sheet 1
14 C-18 | S41 0215 000 | 28 B AHNL b BOLT, anchor 1
C-19 | 90W 1226 250 | ¥—Tw ¥ WASHER, seal 1
C-20 |S41 0216 001 | m—2 V=27 SHAFT, rotary 1
c-21 |s41 0217 000 | @—& Y —YZAFalrv b SPROCKET, rotar shaft l
c-22 | 9BB 6206 000 | F—nxF7Y > #6206 BEARING, ball #6206 2
Cc-23 | 9SC 6200 500 | ¥—AFr VS $62x5T | CAP, seal $62x5T | 1
C-24 | 90S 3062 1415| A A v—in TCSY-30621314 | SEAL, oil TCSY-30620314 | 1
. ) C-25 QRR 6200 005 | AFw SV T R-62 RING, snap R-62 2
C-26 | 9BT 1002 003 | A b M10x20¢ | BOLT MIOx20¢ | 4
C-27 | 9SW 1000 003 | 7sHHH & ¢ 10 WASHER, spring ¢ 10 4
C-28 | ONT 1000 003 |+ b M10 NUT M10 3
C-29 | M40 5234 000 | A4 ve—2 16¢ MARK, oil 16¢ 1

~Ff—




C-2. NV —O—% —{GiEEH%

HAMMER ROTO C N7 —0—5—EHR
R CONDUCTION GROUP -2, AWER ROTOR CONDUCTION GROUP
MH-751V MH-751V
[AAILE- a—F #Hr il i # Fii Bt i &
No. CODE No. PARTS NAME & TY REMARKS
C-1 |S41 3315 000 | Nr=—YZIxr PLATE, side 1
C-2 | 9BT 0801 603 | Rnb M8 x 16 ¢ BOLT M8 x 16 ¢ 1
C-3 | 9BT 0802 003 | Kb M8 x 20 ¢ BOLT M8 x 20 ¢ 4
C-4 |9CD 0801 503 |¥Za%> M8 x 15 ¢ SCREW MEx15¢ 1
- C-5 | 9SW 0800 003 | 733974 % M8 WASHER, spring M8 7
C-6 |9NT 0800 003 | +v b M8 NUT M8 6
C-7 |S41 3316 000 | A E2—TF—V— PULLEY, counter 1
C- 8 | 9KY 0503 000 | F— 5x5%x30¢ | KEY 5x5x30¢ | 1
C-9 |S29 0425 020 | 2242 >¥HAx B WASEHR, B 1
C-10 | 9BT 0801 503 | /sAa¥VFHNL b  MExIHE BOLT w/washer M8 x 15 £ 1
‘ -z.) C-11 | G20 33@?2%'001 I a =M ARM, tention 1
' C-12 | M08 0817 001 | ¥>¥=3>»an BW ROLLER, tention 1
C-13 | 9RS 1200 005 | AFwFV 7 RING, snap 1
C-14 | G57 1514 000 | P—ALOTAT— COLLAR 1
C-15 | 9BT 0808 003 | A b M8 x 80 ¢ BOLT M8 = 80 ¢ 1
C-16 | 9FW 0800 003 | & Z 4 % M8 WASHER, plain ~ M8§ 2
C-17 | 9SW 0800 003 | 7SAFH4 A M8 WASHER, spring M8 2
C-18 | 9NT 0800 003 | +¥ b M8 NUT M8 2
C-19 | 106 0496 001 | 7> arkwstsii SPRING 1
- C-20 | S79 0461 000 | F=w-EVFEILb BOLT, adjusting ]
C-21 | G20 3247 001 | =i+ L-ME TAL 1
C-22 | 9NT 0800 003 | > v b M8 NUT M8 2
C-23 | 9BT 0802 203 | Fi b M8 x22¢ BOLT M8 =22 ¢ 1
" C-24 | 9LB 0410 003 | VoL b LB-41 “V* BELT 2
¢ D C-25 |S41 3318 000 | KoL —R—TF—1— PULLEY, drumrota LB-41 1
C-26 | 9KY 0703 601 | A& =F— KEY, roundsingle 1
C-27 |S29 0425 010 | P72 %A% A WASHER A 1
C-28 | 9BK 0801 883 | »sA#HVFHLF MEIxI181 BOLT w/washer M8 x 18 ¢ 1
C-29 |S41 3319 000 | @—&—F—V—HhF— COLLAR 1
C-30 | S41 3320 000 | N>re—oIb b A= COVER 1
c-31 | 9BK 0802 093 | e o¥#ssx#YFKV b M8x20¢ | BOLT w/washer M8 x 20 ¢ 1
C-32 | 8MA 0518 000 | 2 s—F v F ¥+ Iv—72 MARK 1

31




R AR R R R R R REEEmmETRRIIIIRTIII=.

D D=3 - T 5Bk
. CHASSIS & FENDER GROUP

D Iv— - Jx 5%
. & FENDER GROUP

MH-751+MH-751V MH-751-MH-751V

RES| a—F &% i i # i B fii &
No. CODE No. PARTS NAME @ TY| REMARKS
D-1 |S41 3125 000 | Zv—L (B 2) FRAME 1
D- 2 | 9BT 1203 503 | Riv b M12x35¢ | BOLT MI2x35¢ | 4
D-3 | 9SW 1200 003 | 7sAHA A M12 WASHER, spring M12 4
D- 4 | ONT 1200 003 | +¥ b M12 NUT M12 4
D-5 |S41 3221 000 | Fv—1F () PLATE R 1
D-6 |S41 3221 010 | Fv—1 (&) PLATE L 1
D-7 | 9SW 1000 003 | 7S4HH % M10 WASHER, spring M10 9
D- 8 | 9BT 1002 003 | Rn b M10x20¢ P15 | BOLT M10x20¢ P15 | 9
D-9 |S41 0425 000 |84 FA5— A ML COLLAR, pipe A 54L 8
D-10 | S41 0426 000 | 284 FAHZ— B 34L COLLAR, pipe B 34L 6
D-11 | S41 0114 000 | A b M8x135¢ | BOLT MEx135¢2 | 7
D-12 | 9SW 0800 003 | 7sAHA A% M8 WASHER, spring M8 17
D-13 | ONT 0800 003 | +¥ b M8 NUT M8 9
D-14 |S41 0424 000 | 7O X—U T AFT BRACKET 1
D-15 | 9CD 0802 003 | PHZFaxy M8 x 20 £ SCREW® M8 =20 ¢ 2
D-16 | S41 0431 000 | F=AZ VYA RDIA SPRING 1
D-17 | S41 0511 000 | 7= &X— () FENDER (R) 1
D-18 | S41 0512 000 | 7= & — (%) FENDER (L) 1
D-19 |S41 0513 000 | 7= &= b0V T HTT BRACKET, fender seat 4
D-20 | 9BT 0801 603 | Rnmb M8 x 16 ¢ BOLT M8 x 16 ¢ 12
D-21 | 9NC 0800 062 | 77w+ b M8 NUT, cap M8 8
D-22 | S41 0514 000 | 7= X—RVvIdLPA R PLATE 2
D-23 | S41 0515 000 | 7= &X—ZVvIAh (%) RUBBER (L) 1
D-24 | S41 0518 000 | 7= &X—ZVv L (£3) RUBBER (R) 2
D-25 |S41 0516 000 | ZvIT LAY TA X PLATE 1
D-26 | S41 0517 000 | 7= X—ZRVdAh RUBBER 1
D-27 | M74 0514 000 | Zv T LAY A X PLATE 1
D-28 | 9FW 0600 003 | & ¥4 % M6 WASHER, plain M6 11
D-29 | 9SW 0600 003 | 7SHH A A M6 WASHER, spring M6 11
D-30 | 9NT 0600 003 | =¥ b M6 NUT M6 11
D-31 | 9BT 0601 203 | A b M6 x 12 ¢ BOLT MEx12¢ | 11
D-32 | 8MA 0034 001 | #&¥F~v—7 MARK 1 | MH-751-751C
D-32 | 8MA 0066 000 | #Zx¥F~¥—7 MARK 1 MH-751CA
D-32 | 8MA 0067 000 | #X¥Fv—72 MARK 1 | MH-751D
D-32 | 8MA 0036 000 | #Z¥F¥—7 MARK 1 | MH-75IE
D-32 | 8MA 0341 000 | #Z>F~¥— Z4 MARK | MH-751V
D-32 | 8MA 0342 000 | A% vEv—7 MARK 1 MH-751VC
D-32 | SMA 0343 000 | #& ¥ F~%—72 MARK | MH-751VCA
D-32 | 8MA 0344 000 | #Z ¥ Fv—7 MARK 1 | MH-751VD
D-32 | 8MA 0345 000 | 2> F7—2 MARK 1 | MH-T5IVE




= R L =
. HTCH & BLANCE WERR o R
GROUP . HITCH & BLANCE WEIGHT GROUP
MH-751D'E  MH-751VD: VE MH-751D-E MH-751VD: VE
[REE- 5 a—F 1 il hit # B IRt W &

No. CODE No. PARTS NAM QTY REMARKS
E- 1 S41 0429 000 | ewFT v HITCH ASS'Y ]
E-2 OBT 1203 503 | R b M12x35¢ BOLT M12x35 ¢ 7
E-3 | 9BT 1204 003 | Hn b MI12 x40 ¢ BOLT M12 x 40 ¢ 1
E- 4 9BT 1203 003 | &Nk MIZ2x30¢ BOLT MI12 x 30 ¢ 2
E-5 | 9FW 1200 003 | e Z¥H % M12 WASHER, plain ~ MI2 2
E- 6 | 9SW 1200 003 | 7844 % M12 WASHER, spring M12 12
E-7 | 9NT 1200 003 | +¥ b M12 NUT M12 12
E- 8 S41 3126 000 | Evahis PLATE 1
E- 9 | S41 2565 000 [ Rwb BOLT 1
E-10 OBT 1203 503 | &K/ | M12 % 35 ¢ BOLT M12 x 35 ¢ 8

N E-11 OBT 1204 500 | FE b MIZ x 45 ¢ BOLT M12 x 45 ¢ 2

' E-12 | M26 0414 001 | ¥ ¥ > PIN, king 1
E-13 M66 1215 000 | A AV T F Y b NUT 1
E-14 106 0329 000 | AFN > SPRING 1
E-15 | M66 1213 000 | ¥4 haTHFHF WASHER 1
E-16 M66 1214 001 | =4 haUHENLb BOLT 1
E-17 | M66 1211 000 | 735 > Aw A b (F) WEIGHT, balance 1
E-18 M66 1212 000 | 735> A A b (UN) WEIGHT, balance 3

JL—L S413125000 D)
=




F_i O=8u-ti- ME st Bl e

ROT = FE) =23~
. ARY COVER {]‘%—/ 99,009 nraAr~  ARY COVER
5.\0e 5 MH-751 MH - 751

g RES] a—F &9 ® W % m ww| o= |
No. CODE No. PARTS NAME Q TY| REMARKS _

F-1 |[S41 3225 000 | @—& U —As5— COVER, rotary 1

F- 2 |S41 3226 001 | Ko THh/s— () COVER, safety R 1

F-3 |S41 3227 001 | Ko dHhss— (%K) COVER, safety L 1
F-4 | 9BT 0801 503 | AL b M8x15¢ | BOLT M8x15¢ | 7 |

F- 5- | 9SW 0800 003 | 73R4 A4 % M8 WASHRE, spring M8 14

F- 6 | 9NT 0800 003 | +v b M8 NUT M8 9

F- 7 | 9FW 0800 003 | b ZH#H % M8 WASHER, plain M8 2

mgjgg}g F- 8 |S41 0612 000 | XV A RUBBER 1

F-9 |S41 0613 000 | ZvA 24 X PLATE 1

F-10 | 98T 0802 003 | #An b M8 x 20 ¢ BOLT M8 x 20 ¢ 8

n F-11 | 9SW 0800 003 | 734 W4 % M8 WASHER, spring M8 8
F-12 | 9NT 0800 003 |+ b M8 NUT . M8 8 '
F-13 | S80 0531 000 | @—&R )V —O b0 —A case ] !
F-14 | 9GN 0600 000 | 7'V A=w 7w M6 NIPPLE, grease M6 1 |

F-15 | 9BT 0802 203 | &b M8 x 22 ¢ BOLT M8 %22 ¢ 5

F-16 | S41 0620 001 | @—& ) —vwxA3— COVER, front 1

F-17 | 9BT 0601 203 | :Hi b MG x 12 ¢ BOLT M6 x 12 ¢ 10

T F-18 | 9FW 0600 003 | e ZH¥H 2 M6 WASHER, plain M6 10

MH-751CA F-19 | 9SW 0600 003 | 7344 4 M6 WASHER, spring M6 17

F-20 | S41 0621 001 | wx=A/,s—v oY7L —Fh PLATE, coupling 2

F-21 | 9FW 1000 003 | e ZH¥AH % M10 WSHER, plain M10 4

F-22 106 0346 000 | RE > ‘R PIN 4

MH-751D F-23 | S41 0622 000 | AF= D REIN FORCEMENT 1

MH-751E F-24 | 9BT 0802 203 | KN b M8 x22¢ BOLT M8 x 22 ¢ 1

( ) F-25 | 9BT 0803 003 | Kb M8 x 30 ¢ BOLT M8 x 30 ¢ 1

F-26 | S41. 3237 000 | ZvadA DUV IVAFS L-METAL 1

F-27 |S41 3238 000 | VI LBV YTAT— STAY 1

F-28 | S41 3239 000 | Zv T (&) RUBBER, front 1

F-29 | 9BT 0601 803 | An b MG x 18 ¢ BOLT M6 x 18 ¢ ¥

F-30 | 9NT 0600 003 | ¥ b M6 NUT M6 s

F-31 | S41 1614 000 | Zv T LAY =A R PLATE, retainer |

F-32 S41 1615 000 | ZLv T4 RUBBER 1

F-33 | S41 1616 000 | A b w28— STOPPER 2

F-34 | S41 1617 000 | A7 — STAY |

F-35 | 9BT 0601 603 | A b M6 = 16 ¢ BOLT MG % 16 ¢ 7

F-36 | 9BT 0802 003 | Anm b M8 x 20 ¢ BOLT M8 x 20 ¢ 4

F-37 | 9FW 0800 003 | e Z ¥4 % M8 WASHER, plain M8 4

F-38 | 9BT 0601 403 | An b M6 x 14 ¢ BOLT M6 = 14 ¢ 2

F-39 | 9SW 0600 003 | 7334 A M6 WASHER, spring M6 7

F-40 | 9FW 0600 003 | b HH A M6 WASHER, plain M6 7




O—5YJ—H)\— \
I O—%Y—73\—
F 1. ROTARY COVER F-1. ROTARY COVER

MH - 751
Wil 22— F & i i # i it i =

No. CODE No. PARTS NAME Q TY| REMARKS
F-41 | ONT 0600 003 | +¥ b M6 NUT M6 7
F-42 | S41 1613 000 | v=Ass—v Y FLr—) PLATE 2
F-43 | S41 1618 000 | 7v 7 HOOK 1
F-44 | 9FW 1000 003 | &A% M10 WASHER, plain ~ M10 1
F-45 | 9RP 1000 003 | RE >/ ‘R’ PIN 1
F-46 | S41 1856 000 | A4 K73 PLATE, guide 1
F-47 | 9BT 0801 803 | A b M8 x 18 ¢ BOLT M8 x 18 ¢ 1

mggg;g F-48 | 9BT 0802 503 | AV M M8 x 25 ¢ BOLT M8 x 25 ¢ )
F-49 | 9SW 0800 003 | 78AHH A M8 WASHER, spring 3
F-50 | ONT 0800 003 | +v k NUT M8 3
F-51 | S41 3240 000 | ZvTA (A0 RUBBER, front 1
F-52 | S41 1720 000 | Zv 3L RUBBER 1
F-53 | S73 1417 000 | ¥ A X —7 MARK"” MAMETORA " ]
F-54 | 8MA 0515 000 | 7>»E>HFavuv—72 MARK, safety work 1
F-55 | 8MA 0037 000 | >V rFavtyvw—7 MARK, front wheel adjust 1 | MH-751
F-55 | 8MA 0038 000 | €2V rFavtkyv—7 MARK, front wheel adjust 1 | MH-751C+D+E-CA
F-56 | 8MA 0517 000 | 7 X & Frv—7 MARK 3
F-57 | M81 0525 000 | Norv—HFavv—7 MARK, hammer work 1

MH-751C
MH-751CA

MH-751D
MH-751E

LT




F.o O=5U—%n-

+ ROTARY COVER

38z MH- 751V
~<) 5 4

N7 —{flik

MH-751vVD
MH-751E

MH-751VC
MH-751VCA

F O—& VL) —73I\—
-2. ROTARY COVER
MH-751V

RBINES| 2—F &% i i A i R fii &
No. CODE No. PARTS NAME o TY REMARKS
F- 1 | S41 3311 000 | @—2 VU —A)3— COVER, rotary 1
F-2 | S41 3312 000 | AR —7 SHAFT, counter 1
F-3 |S41 3313 000 | AV 22— 297 CASE, counter 1
F-4 | 9BB 6204 001 | B—=nxT) 7 #6204-RS BEARING, ball ~ #6204-RS 2
F-5 | 9RR 4700 005 | RFvF U7 R-47 RING, snap R-47 2
F-6 |S41 3314 000 | FU A AT— STAY, center ]
F-7 | 9BT 0802 003 | Ak M8 x 20 ¢ BOLT M8x20¢ | 16
F- 8 | 9SW 0800 003 | 73444 A M8 WASHER, spring M8 16
F-9 | 9NT 0800 003 | F+¥ F M8 NUT M8 16
F-10 | S41 0612 000 | Zv 3L RUBBER 1
F-11 | S41 0613 000 | Zv A4 Z2HA % STAY 1
F-12 | S41 0620 001 | @—&Y —<vxA/3— COVER, front ]
F-13 | 9BT 0601 203 | Kn b M6 x 12 ¢ BOLT M6x12 ¢ 10
F-14 | 9FW 0600 003 | e Z¥H % M6 WASHER, plain M6 10
F-15 | 9SW 0600 003 | 7s%&H4 2 M6 WASHER, spring M6 10
F-16 | S41 0621 001 | w=Ass—v Y7 r—1F PLATE, coupring 2
F-17 | 9FW 1000 003 | & Z¥H F M10 WASHER, plain ~ M10 4
F-18 | 106 0346 000 | RE> “R” PIN 4
F-19 | S41 3237 000 | ZvITL WYY ZVAFS “L” -METAL 1
F-20 | S41 3238 000 | AV LBY YT AT— STAY 1
F-21 | S41 3239 000 | ZvT AL (HD) RUBBER, front 1
F-22 | 9BT 0601 803 | Hnb M6 x 18 ¢ BOLT M6 x 18 ¢ 7
F-23 | 9SW 0600 003 | 7sAH A A M6 WASHER, spring M6 7
F-24 | 9NT 0600 003 | F+¥ b M6 NUT M6 7
F-25 | 9BT 0802 003 | Kn b M8 x 20 ¢ BOLT M8 x 20 ¢ 4
F-26 | 9SW 0800 003 | 7$8AHH A M8 WASHER, spring M8 4
F-27 | GNT 0800 003 | +¥ b M8 NUT M8 4
F-28 | S41 3323 000 | 72 > 18— COVER, frange 1
F-29 | 9BB' 0801 803 | Ak M8x18¢ | BOLT M8x18¢ | 11
F-30 | 9SW 0800 003 | 2$AHA4 % M8 WASHER, spring M8 11
F-31 |S41 3324 000 | RO T AN— (7£) COVER, safety (L) 1
F-32 | S41 3325 000 | R TA/8— (f7) COVER, safety  (R) 1
F-33 | 9BT 0801 503 | AN b M8 x 15 ¢ BOLT M8x15¢ | 10
F-34 | 9SW 0800 003 | 73AHFH A4 M8 WASHER, spring M8 10
F-35 | ONT 0800 003 | +¥ b M8 NUT M8 10
F-36 | S41 1613 000 | vz A s—v oY FL—} PLATE, front cover 2
F-37 | 9FW 1000 003 | b ZHH A M10 WASHER, plain  M10 5
F-38 106 0346 000 | R¥ > ‘R’ PIN 5
F-39 | S45 0313 000 | RE> ‘R* PIN 2
F-40 | S41 1618 000 | 7v 7 HOOK 1

- 22—




F O—5U—h)\— [1—% i) —3)%—
2. ROTARY COVER F-2. BoiARy COVER
33/’%\ MH-751V MH -751V
[ a—F &'y il hih # i Bt g &
No. CODE No. PARTS NAME i B REMARKS
N7 —fllk
F-41 | 9BT 0601 403 | Rn b M16x14 ¢ | BOLT MIGx14¢ | 2
F-42 | 9SW 0600 003 | 7s&HH 4 M6 WASHER, spring M6 2
F-43 | S41 1614 000 | Zv T AY A X PLATE, stopper 1
F-44 | S41 1615 000 | XL Th RUBBER 1
F-45 | S41 1617 000 [ A7 — STAY 1
F-46 | S41 1616 000 | A b w/s— STOPPER 2
F-47 | 9FW 0600 003 | & ¥4 % M6 WASHER, plain M6 7
F-48 | 9SW 0600 003 | 7sHHFH % M6 WASHER, spring M6 7
F-49 | ONT 0600 003 | +¥ b M6 NUT M6 ¥
F-50 | 9BT 0802 000 | Anmb M8 x 20 ¢ BOLT M8 x 20 ¢ 4
r F-51 OFW 0800 000 | ¥4 % M8 WASHER, plain M8 4
' F-52 | 9SW 0800 003 | 2344 % M8 WASHER, spring M8 4
F-53 | ONT 0800 003 | v b M8 NUT M8 4
F-54 | 9BT 0601 603 | A b M6 = 16 ¢ BOLT M6 % 16 ¢ 7
F-55 |S41 3240 000 | R VT AL RUBBER 1
F-56 | S41 1856 000 | A7 A K %8 PLATE, guide |
F-57 | 9BT 0801 803 | An b M8 x 18 ¢ BOLT MEx 18 ¢ 1
F-58 OBT 0802 503 | Kb M8 x 25 ¢ BOLT M8 x 25 ¢ 2
F-59 | 9SW 0800 003 | 7sFHH % M8 WASHER, spring M8 3
F-60 | 9NT 0800 003 |+ b M8 NUT M8 3
F-61 | S73 1417 000 | ¥ XA hTF¥—7 MARK" MAMETORA “ 1
VH-751VD F-62 | 8MA 0515 001 | 7> HFavuv—7 MARK, safety work |
MH-751E 1 F-63 | 8MA 0037 000 | > ) rFavtyvw—7 MARK, front wheel adjust 1 | MH-751V
F-63 | 8MA 0038 000 | E>Y >rFavtyv—2 MARK, front wheel adjust 1 | MH-751C-D-E-CA
F-64 | M81 0525 000 | Norv—HFauv—7 MARK, hammer work 1
v F-65 |8MA 0517 000 | 7> > & ¥ 2~v—2 MARK 1
MH-751VC
MH-751VCA




G-

S LFa1—TJRIR
DRUM TUBE GROUP

MH-751

MH-751
MH-751CA

MH-
MH-

751D
751E

19

— 25 —

{ :'.ll {3

G-1.

FSLFa1—TBERk
DRUM TUBE GROUP

Wiy a—r & 5 m # i Bt
No. CODE No. PARTS NAME QTY
G-1 |s41 0618 001 | m—%V—0Fo2 SHAFT, rotary oy
G- 2 | 9BB 6206 000 | K—n~<7Y 2 #6206 BEARING, ball #6206 2
G-3 | 9RR 6200 005 | AFwF N7 R-62 RING, snap R-62 1
G-4 |90S 3062 1415| A4 v>—iv .. | SEALail 1
G5 |Sa1 0614 000 | kZAFa—7 -y ik F(:;;‘;gi TUBE, drum 1| [MH-751
G- 6 | M40 0502 000 | KZ Aty hah £ 1< 7. | BOLT, drum set 1 | [MH-751C
G-7 | 9NL 1000 003 | mwZF+ v b 7 | NUT, lock 1 | |MH-751CA
G-8 |G57 1454 000 | Nore—FA47 KNIFE, hammer A48 -
G-9 |S41 0616 000 | YARUVFEY PIN 2
G-10 | S41 0617 000 | YA RY V¥ AT— COLLAR 24/
G-11 | 9SP 0402 005 | AF N 7Y PIN, spring 4 I~
G-12 | S41 0618 001 | v—& V=07 SHAFT, rotary U i
G-13 | 9BB 6206 000 | R—x7V > #6206 BEARING, ball #6206 5
G-14 | 9RR 6200 005 | RFw 7Y 7 R-62 RING, snap R-62 1
G-15 | 90S 3062 1415 | A4 L — SEAL, oil 1
G-16 | S41 0614 000 | KT LF2—7 TUBE, drum 1
G-17 | M40 0502 000 | KoLty hFEL b BOLT, drum set 2
G-18 | 9NL 1000 003 | m» 2+ v b M10 NUT, lock M10 2
G-19 | S57-H15 000 | Nrv—FA4 7 KNIFE, hammer 24
G-20 | S41 1841 000 | Nre—FA4 7 C KNIFE, hammer C 12
G-21 |s41 1717 000 | Ne—wxA b WEIGHT, hammer 12 | |[MH-751D
G-22 | S41 0616 000 | WA RYWHEY PIN 24 | |MH-751E
L G-23 | S41 0617 000 | WA RYYHE L AT— COLLAR 24
' G-24 | 9SP 0402 005 | AFY T PIN, spring 24
G-25 | S41 0716 000 | W&V VINE CUTTER 4 | |R5K¢
G-26 |41 0717 000 | Y AF VISR Y VT AT — STAY 4
G-27 | 9BT 0801 603 | A b M§x16¢ | BOLT M§x16¢ | 8
G-28 | 9SW 0800 003 | 7$FH# & M8 WASHER, spring M8 8
G-29 | 9NL 0800 003 | mwZ+ vk NUT, lock 4
G-30 | 9BT 0601 203 | A b Mx12¢ | BOLT MEx12¢ | 8 || ¢
G-31 | 9SW 0600 003 | 7$3HH F M6 WASHER, spring M6 8 ||7¢
G-32 | ONT 0600 003 | ¥ b M6 NUT M6 g |J

—28— |




W

G_2 IDNF?UJI_\AA?:L JRA% G_ FSLFa1—T@ER
: TUBE GROUP 2. DRUM TUBE GROUP
MH-751V MH-751V
Wil 3=k W W # n witl &
gl\ 17 - mﬂ;g}gc No. CODE No. PARTS NAME Q TY REMARKS
///22 B MH-751VCA G-1 |S41 3321 000 | KZ L7 FLANGE, drum 2
G- 2 | 9BB 6206 002 | &R—A_FV ¥  #6206-2RS | BEARING,ball ~ #6206-2RS | 2
G-3 | 9RR 6200 005 | AF TV RING, snap 4
G-4 |S41 3322 000 | 7= hotw & PACKING 2
G-5 | G57 1458 000 | /€v %> 36 % 62 ¢ PACKING 36 % 62 ¢ 2
G-6 | G57 1457 000 | 7w hssw k> 34 PACKING 34 2
G-7 |S41 3326 000 | v¥2IRITTIFIU FLANGE 2
G- 8 | 9SW 0400 003 | 7S HH A M4 WASHER, spring M4 10
G-9 | 9BT 0401 003 | & b M4x10¢ | BOLT Mix10¢ | 10
G-10 | S41 3328 000 | K LFa—F TUBE, drum 1
G-11 | M40 0502 000 | KLty b b BOLT, drumset 2
G-12 | 9BT 1001 603 | &k MIOx16¢ | BOLT MIOx16¢ | 2
G-13 | 9NL 1000 003 | mwZ+w b MI0 NUT, lock M10 2
G-14 | G57 1454 000 | Norv—FA47 KNIFE, hammer 46
G-15 |S41 0616 000 | YA MY WHrE PIN 24
G-16 | 9SP 0402 005 | AF Y A7 PIN, spring 24
G-17 | SB0 1561 000 | N>v—F47 D KNIFE, hammer D 2
MH-751VD | () % G-18 | S41 0617 000 | YA RNV WHEZHTF— COLLAR 24
M- ENE | AT e G-19 | S41 0716 000 | ¥ s CUTTING 4
MH 7519 P o P s / & o G-20 | S41 0717 000 | YFVIShY VE AT — STAY 4
0y 77 410 &
- /;/f S G *\-l]fﬁ // //// ® G-21 | 9BT 0801 603 | AL b M8x16¢ | BOLT M8x16¢ | 8
;Tl;x'»f FATN ’ff - Q¥ g Urﬁ P -~ = - @ o G-22 | 9SW 0800 003 | 23AWH % M3 WASHER, spring M8 8
ZIE 75 ..~ |~ 1 G-23 | 9NL 0800 003 | mw 2w b M8 NUT, lock M8 4
455 000 % Mﬁ s F G-24 | 9BT 0601 203 | AL b M6x12¢ | BOLT MEx12¢ | 8
C’i”ﬂ’ e L Urﬂ o i G-25 | 9SW 0600 003 | 7<A4FH A M6 WASHER, spring M6 8
AT A7 @ ' llfﬂ / ¥ WP | G2 | oNT 0600 003 | v b M6 NUT M6 8
QNP [ 0000F -K’/;, f 15// G27 | S57 MI5 000 | NI4T KNIFE, hammer 22
f(ﬁﬂgy ﬂ'é? 02X G-28 | S41 1841 008° | N ¥—FA4 7 8 KNIFE, hammer C 12 | |MH-751VD
£ g4 Co / NS (‘Q' G-29 |S41 1717 000 | n>v—vxA b WEIGHT, hammer 12 | [MH-751VE
i K O/ & @ @s\@ G-30 | S80 1561 008 | Nw—F4 7 D KNIFE, hammer D 2
7 / / i e f
® )
0
(] ® ® (=) K] ®
g 30 27 27 28 §9 27 30
W3 5 (F & v,
e 1| - f}/\/tg d@
|

g7 - 28 -



V—

H BUER - BUER 7 — LB
- 1 FRONT WHEEL & FR H CIEL IR ﬁﬁﬁl?—bﬂﬁﬁ
b oL B SERUP -1. FRONT WHEEL & FRONT ARM GROUP
1CA*MH-751V - VC: VCA MH-751 MH-751CA - MH-751V : VC - VCA
W& a—F & i it % i wit| W&
No. CODE No. PARTS NAME @ TY REMARKS
H-1 |S41 0711 004 | >V > T—A ARM, front wheel 1
H-2 |4l 0712 000 | €Y ¥ T—LAT— COLLAR 2
H- 3 | 9BT 1206 003 | AN b MI2x60¢ | BOLT MI2Zx60¢ | 2
H- 4 | 9FW 1200 003 | b 7HH % M12 WASHER, plain ~ M12 2
H-5 | 9SW 1200 003 | 7SAHH A M12 WASHER, spring M12 2
H- 6 | ONT 1200 003 | ¥ b M12 NUT M12 2
H-7 |s41 0732 001 | €N ¥ T74—2T7 SHAFT 2 W
H-8 |S41 0718 000 | €V 74—2 (%) FORK i 1
H-9 | sS4l 0791 000 | ¥V ¥74—72 () FORK R 1
H-10 | S41 0719 000 | 7#—2Z b AAF— COLLAR 2 | |MH-751
MH751C - CA
MH751VC : VCA MH-751V
Ao H-11 | 9BB 1010 000 | AZ A hRTY > BEARING, thrust 3
L H-12 | 9SP 0502 805 | AF Y 7KV ¢5x28 ¢ | PIN, spring ¢5%281¢ 4
H-13 | s41 0713 001 | >N >» o 2AhT7— COLLAR 2 |-
H-14 | €25 0025 0041 | 24 ¥ () TIRE R 1
H-15 | C25 0025 0040 | %4 ¥ (%) TIRE L 1
H-16 | M40 0502 000 | kS Lty FEVE BOLT, set 4
H-17 | 9NL 100%0 o By 2Ty b M10 NUT, lock M10 4
he1s |G B0 | Evy v Fav ey AT BOLT, adjust 1
H-19 | 9SP 0502 200 | AFY ¥ T EY $5x22¢ | PIN, spring $5x22¢ | 3
H20 |S29 0360 020 | Fx>ymybvaqf b JOINT 2
i
| H-21 | 106 0434 001 | Fz>ymy hPag>bav | BRIDGE 1
i i 'H-22 | 9BT 0603 003 | Ak M6x30¢ | BOLT M6x30¢ | 2
~ H-23 | ONL 0600 003 | @vZF b M6 NUT, lock M6 2
"H24 | S41 1833 000 | E¥ D ¥ FavEIYNLFNV HANDLE, adjust 1
H-25 | s41 1611 001 | €Y XT—A ARM 1
) { _— MH-751C
' H26 | s41 1612 000 | ¥V ¥ 7A—2 RUEE FORK L 1 | lisston
Ho7 | s41 1621 000 | >V ¥74—2 L BE FORK R
| H-28 | 9FW 1000 003 | & ZHH A M10 WASHER, plain ~ M10 3 | lszemves
e H-29 | S45 0313 000 | RE¥ > “R” PIN 2
MH-751V
5
11
%
10"
12/% |
I
— 29 — I




IS - 57— L\BfR
FRONT WHEEL & FRONT ARM GROUP
MH751D - MH751VD - MH751E - MH751VE

H-o. R - B8R — L\
FRONT WHEEL & FRONT ARM GROUP

MH751D * MH751VD : MH751E - MH751VE

H-2.

Wilh&s| a—F &5 i fitt # b B i &
No. CODE No. PARTS NAME Q TY| REMARKS
H-1 |S41 2511 000 | €D 7 —A4 ARM, front wheel 1
H-2 |S41 0712 000 | B>V T7—LAo— COLLAR 2
H- 3 | 9BT 1206 003 | #ib MI2x60¢ | BOLT MI2x60¢ | 2
H- 4 | 9FW 1200 003 | ¥4 % MI12 WASHER, plain MI12 ?
H-5 | 9SW 1200 003 | 734HAH % MI12 WASHER, spring M12 2
H- 6 | 9NT 1200 003 | +¥ b M12 NUT M12 2
H-7 |S41 2515 000 | ¥/ 7 %—2 FORK, front wheel 2
H- 8 | GO7 0145 000 | v > 2 SHAFT, axle 2
H-9 |C25 1330 000 | /—/8> %4 ¥ TIRE 2 | 13-300
H-10 | 9ST 0302 503 | 7V K> $3x20¢ PIN, split $3x20¢ 2
H-11 | M99 0816 000 | ## % WASHER 2

MH751E - VE H-12 | M40 0502 000 | KLty hALb BOLT, set 4
H-13 | 9NL 1000 003 | ww 2+ b M10 NUT, lock M10 4
H-14 | S41 2553 001 | AA7T—LA HEXAGON ARM 1
H-15 | M40 0502 000 | KZ ALty bRV b SET BOLT 2
H-16 | 9NL 1000 003 | +¥ b M10 NUT M10 2
H-17 | S41 2561 000 | 7284 X— b U Yo (%K) INSTALL DIVIDER, fitting |
H-18 | S41 2562 000 | /34 X—h UV (f) INSTALL DIBIDER 1
H-19 | 9BT 1203 003 | Kb MI12x30¢ | BOLT MI2x30¢ | 2
H-20 | 9NL 1200 003 | @wvZF ¥ b M12 NUT, lock M12 2
H-21 | 9BT 1204 503 | A b M12x45¢ | BOLT MI12 x 45 ¢ 4
H-22 | 9SW 1200 003 | 73A&¥H % MI12 WASHER, spring M12 4
H-23 | G20 0519 000 | ¥4 % WASHER 2
H-24 | S41 1716 000 | Y75 DIVIDER 2
H-25 |S41 1818 000 | YA7% B (H) DIVIDER B R 1
H-26 | S41 1819 000 | Y757 B (%) DIVIDER B L 1
H-27 | S41 1832 000 | ¥V rFavtINLF ADJUSTING, handle 1
H-28 | S41 1831 001 | XV FavtkIFxY BOLT, adjusting 1
H-29 | 9BB 1010 000 | AZ A FRTY 7 BEARING, thrust 1
H-30 | 9SP 0502 200 | AF Y 7 phx22¢ PIN, spring ¢o5%x221¢ 3
H-31 [S29 0360 020 | Fxz>Puawhoaqg b JOINT, change rod 2

MH751E - VE H-32 | 106 0434 000 | Fxz>¥uav h¥af b2~ | BRIDGE 1
H-33 | 9BT 0603 003 | Kb M6 x 30 £ BOLT M6 = 30 ¢ 2
H-34 | 9NL 0600 003 | wwZF v b M6 NUT, lock M6 2
H-35 | S41 2521 000 | v Ass—Favtyay b ROD, front cover adjust A
H-36 | 9FW 1000 003 | & Z ¥4 % M10 WASHER, plain  M10 2
H-37 | 9ST 0202 003 | 7V K~ 02x20¢ PIN, split ¢2x20¢ 2
H-38 | 9NT 0800 003 |+ h M8 NUT M8 4
H-39 | 9FW 0800 003 | & ZH4H % M8 WASHER, plain M8 2

-32—.




I\ BV - O bO—IVEER N\ FIL - O FO—IUEER
I . HANDLE & CONTROL GROUP I . HANDLE &JCONTROEEWGROUP

MH-751:MH-751V MH-751:MH-751V
Ril&s| a—F &5 o i # ir i i #
No. CODE No. PARTS NAME Q TY| REMARKS

24 [-1 |S41 3231 000 | A= KN MAIN HANDLE ]
27—l 1-2 |41 0626 000 | =384 PIPE, width I
< -3 |9BT 0602 003 | AN b M6 x 20 £ BOLT M6 = 20 ¢ 2
-4 |9FW 0600 003 | &FHH A M6 WASHER, plain M6 3
-5 | 9SW 0600 003 | 7sAH 4% M6 WASHER, spring M6 5
1-6 | M67 0915 000 | EZHAH A M6 WASHER, plain M6 2
[-7 |9NT 0600 003 |+ b M6 NUT M6 2
1-8 |9BT 1203 003 | Kb MI2 %30 ¢ BOLT M12x30 ¢ 3
1-9 |9BT 1203 503 | Kb MI12x35¢ BOLT MI2x35¢ 1
1-10 | 9SW 1200 003 | 7sAHH A% MI2 WASHER, spring M12 4
( 1-11 | 9FW 1200 003 | e FHH A M12 WASHER, plain  M12 4
" 1-12 | 124 0618 000 | N> Ka=FY GRIP, handle 2
1-13 | M81 2311 000 | AA v FAi3— COVER, switch 1
1-14 | M81 2312 000 | Ass—=bUV T TS UY FRANGE, cover 1
1-15 | FA25128A ZhwF A4 wF SWFWNT{H | SWITCH, stop W/SWFWNT | 1
[-16 | S41 3234 000 | 74 ¥H®A>a—F CORD, stop button 1
1-17 |9cv 1500 001 | 2>~y Z AN | BELT, convex 3
1-18 | s41 0627 001 | m—R V=T ¥ar74A¥— WIRE, rotary tention 1
1-19 | M07 0835 000 | 74 P—KAIUHRVE M5 BOLT M5 2
120 | M13 1754 000 | 7> =2 e wIsYrst SPRING,tention 2
1-21 | MI3 0825 000 | F>¥avy7A4¥—yaq b JOINT, wire 2
1-22 | S41 0833 001 | 73 s bI3— (%) LEVER, tention L 1
“1-23 | 9FW 1600 003 | e SHA A MI16 WASHER, plain ~ M16 2
1-24 |9ST 0302 503 | 7V~ $p3x251¢ PIN, split p3Ix25¢ 2
( 1-25 |s41 0624 000 | F>>¥a¥y74¥— (GET) WIRE, tention 1
' 1-26 | S41 0818 001 | 7> 3 rb/i— () LEVER, tention R 2
1-27 | M08 1016 000 | kST XTEY PIN, clevis 4
1-28 | 9ST 0151 503 | 7V E~> ¢ 15x15¢ | PIN, split ¢l5x15¢| 4
1-29 | 124 0830 000 | Vw7 VA= GRIP, black ]
1-30 |124 0831 000 | ZVvT T GRIP, red 1
1-31 | 106 0433 000 | Fx>»yuyFkTaf b JOINT, change rod 1
1-32 | MO7 0913 000 | Fx=>>¥BYEF ¢ 11.11x615¢ | ROD, change ¢1LIT 6154 1
1-33 | 9BT 0603 003 | Kb M6 = 30 ¢ BOLT M6 % 30 ¢ 1
1-34 | 9NL 0600 003 |awZF¥ b M6 NUT, lock M6 1
1-35 | 9TP 0302 503 | 7— %—¥E pI=x25¢ PIN, taper $p3x25¢ 1
1-36 | M07 0911 000 | Fz=>Pvi—uirixA BRACKET, change lever 1
1-37 | MO7 0914 000 | ¥aA >~ bAT7— COLLAR, joint ]
1-38 | MO7 0915 001 | v s—AHII3% SPRING, lever 1
1-39 | MO7 0916 001 | F x> VIi— LEVER, change |
1-40 | MO7 0917 000 | a4 ¥ hE> PIN, joint 1

- 33 - _a4




N FIV - O F0O—)UESR

HANDLE & CONTROL GROUP

MH-751:MH-751V

MH751VE R

I N\ V- 3 k0—)UER
. HANDLE & CONTROL GROUP
MH-751:MH-751V
L a—F #Fir i fifh # iR Bnt i &
No. CODE No. PARTS NAME QTY REMARKS
1-41 | M07 0921 001 | ¥aA > b Aao7—tY FANL b SET BOLT, joint 1
1-42 | MO7 0922 001 | Fz=>ovi—0r X4 B BRACKET, change lever B 1
1-43 | M14 2911 000 | F=>PRY I A PLATE, change guide 1
1-44 | 124 0830 000 | 7V w7 (71) GLIP 1
[-45 | 9BT 0502 003 | @v A2 HNVb M5 % 20 ¢ BOLT M5 x 20 ¢ 4
[ -46 | 9SW 0500 003 | 7SAHAH M5 WASHER, spring M5 4
1-47 | 9FW 0500 003 | & ZHA A M5 WASHER, plain M5 2
|-48 | 9ST 0151 203 | 7V E> ¢ 15%12 ¢ | PIN, split plox12¢| 1
1-49 | 9CR 0601 203 | DwnaAty M6 x 12 ¢ SCREW M6 x 12 ¢ 3
[-50 |S41 3235 000 | ¥4 K2 ZvFT4Y— WIRE, side clutch 2
1-51 | E13 1114 000 | ¥4 KZZvFLI3— LEVER, side clutch 2
1-52 | S41 1016 000 | 7v—F T A ¥— WIRE, brake 1
153 | MO8 1029 000 |~ kKibss—ERIsE  ¢14 | SPRING, handle lever ¢ 14 1
1-54 | E12 0200 000 | 7 v—F LIs— LEVER, brake 1
1-55 | E32 4124 000 | A v hbk=7 v ¥ LEVER ASSY, throttle 1
1-56 | S41 3236 000 | Agw b7 A4 ¥ — WIRE, throttle /|
1-57 | 8MA 0032 000 | ¥ =27 v—1 PLATE 1
1-58 |S41 1412 000 | F=>Fv—1 PLATE ]
[-59 |S41 1414 000 | $F¥avrSvFv—7 MARK 1
1-60 | M74 3151 000 | Fxo¥rvTL—Fv—7 MARK 1
1-61 | M13 1418 000 | YwavsovFve—7 MARK 1
1-62 | 8MA 0027 000 | 74 ¥ RE~v—7 MARK 1
1-70 | s41 3331 000 | @m—& YV —F>¥a»74¥— | WIRE, rotary tention 1 |7
1-71 |41 3332 000 | 7>¥ar74¥— (GET WIRE, tention 1
1-72 | 124 0830 000 | ZV w7 sua GRIP, black 1
1-73 | 124 0831 000 | Vw7 Th GRIP, red 1
1-74 | E14 0158 000 | ¥4 K2 ZvFLIs— LEVER , side clutch 2 MH-751V
1-75 | E32 4124 000 | ZAaw pvbii=7v LEVER ASSY, throttle ]
1-76 | 8MA 0164 000 | Y227 vFv—7 MARK 1
1-77 | 8MA 0165 000 | #V NV 25 v F7—7 MARK 1 -J
L

—-36 —




TVUY - RIVRAN— - FUOIVER J T3 - RNIbERN— - T3 /MR
. ENGINE & BELT COVER & TENSION GROUP . ENGINE & BELT COVER & TENSION GROUP
MH-751:MH-751V MH-751:MH-751V
&S] a—F &9 i 7 % ﬁ: wit| W o#
No. CODE No. PARTS NAME Q TY| REMARKS
@/ig J-1 |s41 0811 000 | F¥¥a¥7—n A ARM, tention A 1
‘@/48 J-2 | MO8 0817 001 | 7~>¥=aan B-W ROLLER, tention B-W 1
¢ J-3 | 9RS 1200 003 | AFwFY > S-12 RING, snap S-12 2
J-4 |S41 0812 000 | F>>a>r7—Lb B ARM, tention B 1
“ J-5 | M66 0825 000 | 7>z >an B-S ROLLER, tention B-S 1
J-6 | M54 0816 000 | 7>>a»bhUVirEb BOLT, tention 1
J-7 | S41 0814 00K FvavsrF— PULLEY 1
J-8 7, 0814 DQQQ S KEY, pulley 2
-9 | ¥ o | 7— v — A9z WASHER I
1-10 | 98T 6601-%63—| b M6x16-¢ | BOLT MEx10¢ | 1
2T T VG- VCA
S41 0721 000 ,--E J-11 | 9SW 0600 003 | 78FH 4 % M6 WASHER, spring M6 5
27-1MH751D - E J-12 | S41 0817 000 | Nrv?—u—&Y—a3avrs—) PULLEY, rotary 1
AR J-13 | Mo 0830 000 | ¥ WASHER 1
36 VAW LB-43 J-14 | 9SW 0800 003 | 2sAHH A M8 WASHER, spring M8 16
N ove - VoA J-15 | 9BT 0801 503 | A b M8x15¢ |BOLT M8x15¢ | 1
36-1 VAL LB-51 J-16 | S41 0819 006" | ~L hAH= STOPPER, belt 2
MH751D - E J-17 | 9FW 0800 003 | & ¥4 % M8 WASHER, plain M8 10
J-18 | ONT 0800 003 | +v k M8 NUT M8 2
| J-19 | S41 0829 000 | TS PULLEY, engine 1
I _: 1-20 | S41 2814 000 |~V bhAHT b)Y BRACKET, belt guide 1
i
‘! J-21 |S41 0822 000 |~ bAHE A STOPPER, belt A 2
o ]-22 | S41 0823 000 | ~nbAHT B STOPPER, belt B 2
[- | J-23 | 9BT 0801 803 | A b M8x18¢ | BOLT M8x18¢ | 11
{ J-24 |1 S41 2815 000 |~ b AHIs—AT— STAY, belt cover 1
(l B | 1B |s4 om0 00w hAst— A COVER,belt A 1
fil 1-25-1{ S41 1811 000 |~ hAss— A COVER, belt A 1
'Ifl J-26 | M26 0833 000 | /7 KNOB 3
il J-27 | S41 0721 001 |~ hAss— B COVER, belt B 1
il 1-27-1] S41 1812 000 |~/ hAss— B COVER, belt B 1
Al 1-28 | S41 0722 002 | ~ov b Ao+ AT — STAY, belt cover 1
RN
i 129 | S41 2555 000 | ~v b As—RF— KA PLATE, belt cover stay I
i J-30 | 9BT 0803 003 | ALk M8§x30¢ | BOLT M8x30¢ | 2
il ol 5 g P J-31 | 'S4l 0723 002 | b b Arss— COVER, belt 1
I S41 0720 000 1-32 | 9BT 0601 503 | sk M6x15¢ | BOLT MEx15¢ | 2
25-1MH7SID-E J-33 | 9BT 0602 003 | A b M6x20¢ | BOLT M6x20¢ | 2
S41 1811 000 J-34 | 9FW 0600 003 | & ZHH % M6 WASHER, plain M6 4
1-35 | 9VB 4400 002 | VoL b LB-44 "V"BELT LB-44 1
1-36 | 9VB 4300 002 | V~L b LB-43 "V"BELT LB-43 2 | MH-751+C-CA+V
1-36-1] 9VB 0510 003 | V-~ b LB-51 "V"BELT LB-51 2 | MH-75ID-E
1-37 | S41 2712 000 | <k Ars— 54 & BRACKET, belt cover 1

—37 - ,.

— 38 — |




Lo/ 2r « Nl IV—« o232
- ENGINE & BELT COVEjI-R 8:} T/Eaﬁ;

ENSION GROUP L

MH-751*MH-751V

_.39 =3

MH-751-MH-751V

RiES| a—F &5 i # i wE| W
No. CODE No. PARTS NAME Q' TY| REMARKS
@/ig 1-38 | S41 0724 000 |~ bAs=h YV TrAT— STAY, belt cover 2
@ 48 1-39 | 9FW 1600 000 | & ZH#H % M16 WASHER, plain ~ M16 1
@ J-40 | 9ST 0302 500 | 7V ¥ 63x25¢ | PIN, split 63x25¢ | 1
1-41 |S41 1015 001 | 7 LV—F R X— HOLDER, breke 1
= 1-42 | 9BT 1002 503 | AN b M10x25¢ | BOLT MI0x25¢ | 1
7-43 | 9SW 1000 003 | 7SAHAH A MI10 WASHER, spring M10 1
J-44 |S30 1012 000 | Fv—F ¥ 2— SHOE, brake 2
J-45 |S30 1013 000 | Fv—F¥2— AT) T SPRING, brake shoe 2
]-46 | CEG 0021 100 | =¥~ GM30ILN-404 | ENGINE  GM301LN-404 | | MH-751+V
]-46 | CEG 0021 220 | =¥~ GM30ILE-408 | ENGINE  GM301LE-408 1 | MH-751CA-VCA
27 MH751-C:CA
MH751V - VC - VCA
S41 0721 000 ' 1-47 | 9BT 1004 003 | AN b M10x40¢ | BOLT MIOx40¢ | 2
el | J-48 | 9FW 1000 003 | B4 A M10 WASHER, plain ~ M10 9
S41 1812 000 J-49 | 9SW 1000 003 | 7SAHH A M10 WASHER, spring M10 5
36 VAL LB-43 ]-50 | ONT 1000 003 | F+¥ b M10 NUT M10 5
e Ve 51 |41 2811 000 | =¥ Y¥R—R BASE, engine 1
36-1 VAILE LB-51 ]-52 | 9BT 1002 503 | AN p M10x25¢ | BOLT MIO%x25¢ | 1
R AT P J-53 | 9BT 1004 503 | &b MI10x45¢ | BOLT MI0x45¢ | 1
]-54 | KW56069AA b A e S MARK 1
1-55 | KWS6070AA | " HAF 204 =2 MARK 1
Il 1-56 | 8MA 0033 000 | <k Hrs—v—2 MARK 1 | MH-751
“ 1-56 | 8MA 0340 000 |~V hAss—T—2 MARK 1 | MH-751V
f J-57 | 8MA 0518 000 | H/8—K v F¥Iv—2 MARK 1
| ~| J-58 |S41 1620 000 | ©F~n ©LABEL 1
n J-58 | M81 0612 000 | @Z~WV (DLABEL 1
(l @ | = s4l 1718 000 | ®F v ®LABEL |
i B 1-59 | 8MA 0163 000 | => ¥ ¥ ¥ Kk FavAv—2 | MARK 1
| J-60 | 8MA 0009 000 | 7¥E¥Ir¥avv—2 MARK 1
| J-61 | M81 1311 001 | VaArFavAv—2 MARK 1
__ bZ | p10%0] 20% | Knf ME X > |
. b2 | qpT 0801073 | ABREEFZ" (
ll' 25 MH751-C-CA 1
I MH751V - VC - VCA .
i S41 0720 000 |
25-1MH751D - E !
MH751VD - VE ,
S41 1811 000 ]

—40 —.




I\ 1) —RRiR
BATTERY GROUP

_41 ——

MH-751CA - MH-751VCA

Ny ) —RE%
BATTERY GROUP

MH-751CA - MH-751VCA

SLI.H.'zﬁ f a—F &% il i) # i) it fii &
No. CODE No. PARTS NAME Q TY| REMARKS
K-1 |S41 2914 000 | s F V=0 X4 BASE, battery 1
K- 2 |S41 2915 000 | A+ "L"BRACKET 1
K-3 | 9FW 0800 003 | & ZHA A M8 WASHER, plain M8 5
K- 4 | 9SW 0800 003 | 7844+ M8 WASHER, spring M8 5
K-5 | 9NT 0800 003 | +¥ b M8 NUT M8 2
K- 6 | 9BT 0801 603 | Kb M8 x 16 ¢ BOLT MB x 16 ¢ 2
K- 7 | 9BT 0802 003 | HRnb M8 = 20 ¢ BOLT M8 x 20 ¢ 2
K- 8 | 9BW 0801 643 | Fa3wHI b M8 x 16 ¢ BOLT,wing M8 x 16 ¢ |
K-9 |S4l 2904 000 | 28w FYU—DbhUYITHRILb SETTING BOLT, battery 2
K-10 | S41 2905 000 | 8w TV —AYxhFT RETAINER BRACKET, battery 1
K-11 | S41 2906 000 | A/3— A COVER A 1
K-12 | S41 2907 000 | #23— B COVER B ]
K-13 | 9BT 0601 203 | A b M6 % 12 ¢ BOLT M6 x 12 ¢ 4
K-14 | 9SW 0600 003 | 73pH4 % M6 WASHER, spring M6 6
K-15 | 9NT 0600 003 |+ b M6 NUT M6 6
K-16 | S41 2910 000 | 23w 7V — 12N24-4 BATTERY 12N24-4 1
K-17 | S41 2911 000 | swFY—a—F (+) CORD (+) ,battery 1
K-18 |S41 2912 000 | 23y Y—a—F (-) CORD (-) ,battery 1
K-19 | 9AAI11132A0 X v (A= FYF) SWITCH 1
K-20 | M81 2290 001 | UV A4 FauA~¥—2 MARK 1
K-21 | 8MA 0028 000 | /swFV—FFrrv—2 MARK 1
K-22 | S41 2902 000 | #Z— COLLA 2
K-23 | S41 2903 000 | TLAFVv—F PLATE, rubber 1

© K-24 | 9BT 1005 003 | HAn b MI10=x50¢ | BOLT MI10 x50 ¢ 2
K-25 | 9FW 1000 003 | & ZHH A% WASHER, plain 4
K-26 | 9SW 1000 003 | /3%HH % WASHER, spring 4
K-27 | 9BT 1002 503 | HKw b MI10x25¢ | BOLT MI10 %25 ¢ 2
K-28 | 9NT 1000 003 |+ b NUT 2




L ERE/EEERAI (F ERENEEERRI (R
. DRIVE WHEEL GROUP . DRIVE WHEEL GROUP
MH-751:MH-751V MH-751:MH-751V
RS a1—F &% i i # i1 it i &
No. CODE No. PARTS NAM QTY REMARKS
L-1 |S41 1111 000 | AA VFa—F TUBE, wheel 2
L- 2 1116 000 | ¥ 2K PIN, axle 4
L-3 | M26 1114 000 | KA WK PIN, wheel 2
L-3 | S41 2917 000 | "A WE > PIN, wheel 4 |MH-751CA-VCA
L- 4 | 106 0346 000 | RE> R' PIN 6
L-5 | CTY 4000 080 | 24 ¥ 400-8 TIRE 400-8 2 |MH-751+C-V-VC
L- 6 | C25 1910 0080 | %A ¥ (%) 19-1000-8 TIRE L 19-1000-8 1 |MH-751CA-VCA
L-7 | C25 1910 0081 | 24 ¥ (fH) 19-1000-8 TIRE R 19-1000-8 1 |MH-751CA-VCA
L-8 |C25 0040 1910| 24 ¥ (%) AGK400-19 | TIRE L AGK400-19| 1 |MH-75ID-VD-E-VE
L-9 | C25 0040 1911 | 24 ¥ (&) AGK400-19 | TIRE R AGK400-19| 1 |MH-751D-VD-E-VE
. L-10 106 0338 000 | &AL KA BOSS, wheel 2 |MH-751-C-V-VC
i L-10 | M26 1113 000 | &=A WEA BOSS, wheel 2 |MH-751D-VD-E-VE
L-11 | 9BT 1003 203 | &b M10x32¢ | BOLT MI0x32¢ | 8
L-12 | 9NT 1000 003 |+ b M10 NUT M10 8
L-13 | 9SW 1000 003 | 73ApH¥A4 A% M10 WASHER, spring M10 8
L-14 | 9BT 4004 003 | Kb M1/2x40¢ | BOLT M12x40¢| 2
L-15 | 9SW 4000 003 | 73R4 % M1/2" WASHER, spring M1/2" 2
6-7
MH751D MH751CA Y
MH751E MH751VCA &)
e

—43 - — 44 —




MR aaBd R

M.

ACCESSORY PARTS GROUP
I 2 .
; Fa
A A

(

G BIRIHAE

12—

ATESEE ME-TE
- MH-751A
MH-751C
MH-T51CA

Egr R L=
aMuu=3

| e st

"
"{_'a.:eﬂ-" -
?’};.‘I.- iy ..';';

AZEaImazal

—45 —

M M sm AR
. ACCESSORY PARTS GROUP
R a—F &Fir it o # B # It =
0. CODE No. PARTS NAME Q@ TY REMARKS
M- 1 | M26 1114 000 | &=A —wEE> PIN, wheel 2
M- 2 | 9RP 1023 000 | RE > "R"PIN 2
M-3 | G57 1454 000 | No¥—F47 KNIFE, hammer 10
M-4 | S41 0616 000 | YA RUYFEX PIN 5
M-5 | 9SP 0402 005 | A 7 » d4x20¢ PIN, spring d4x20¢ 5
M- 6 | 9TL 1001 300 | A %+ 10 %13 SPANNER 10x13 1
M- 7 | 9TL 1701 900 | A,%+ 17x19 SPANNER 17x19 1
M- 8 BrFA4 35— DRIVER® 1
M-9 |S41 1511 000 | AFY X ZE¥ X% PUNCH, pin 1
M-10 | 9TL 1301 703 | R 7 AR,$F 13x17 SPANNER, box 13 %17 1
M-11 | 9TL 2100 003 | Ry Z AR 8F 21 SPANNER, box 21 1
M-12 | S41 3335 000 | AF b)TYHIAEV AL V3 INSTRUCTION BOOK, chassis| 1 | MH-751V
M-12 | S41 1513 000 | AF PN TYAA LI AL 3 INSTRUCTION BOOK, chassis| 1 MH-751-C-CA
M-12 | S41 3245 000 | RoF RIVTYHA LY AL 3 INSTRUCTION BOOK, chassis| 1 MH-751D-E
M-13 | Uy NYTYAL LY AL Y3 | INSTRUCTION BOOK, engine | 1
M-14 | 111 1530 001 | 20770 BAG, tool 1

— 46 —




